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TEST REPORT NO: 158464                                    Date: 22 October 2019 
 

 
       The following sample(s) was/were submitted and identified by/on behalf of the client as: 
               

Retailer Not Specified    

Description of article CASA UPHOLSTERY FABRIC, DK GREY FABRIC 

Retailer style number DARK GREY 

Retailer Standard Number SMD CONTRACT FABRIC  

Order No./ Buyer CASA 

Quality/Fibre Composition 100% POLYESTER 

Date Sample(s) Received: 30 September 2019 

       

Tests Pass Fail Remarks 

Abrasion Resistance   No spec  

 
 

 
Signature 
 

 

 
For and on behalf of 
SGS United Kingdom Ltd 
 
 
All samples are conditioned to ISO 139 where conditioning is required (unless otherwise stated) 

SMD CONTRACTS LTD 
UNIT F2, PITTMAN WAY, FULWOOD 
PRESTON 
LANCASHIRE                                         
PR2 9ZD 
UNITED KINGDOM  
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Test Results 
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Abrasion Resistance (BS EN ISO 12947-1 & 2:1999) 12kPa 
To end point  

Head 2  
Head 3 
Head 4 
Lowest Average  

>50,000 Rubs 
>50,000 Rubs 
>50,000 Rubs 
>50,000 Rubs 

 

 
Slight pile loss at 10,000 Rubs  
Significant pile loss at 30,000 Rubs 

 

Shade Change 3,000 Rubs  Grade 4  

 
 
 

 
 

 
End of Report 


